$ Hanging Unit Heater Bracket

Supreme Stands . .
w Installation Instructions

for HVAC Equipment

-

. Securely mount upper bracket to ceiling with 3/8" x 2-72" lag bolts.
2. Units with L-brackets: Use 3/8" x %" bolts with nuts
and bonding washer on each side to connect to L-bracket.

3. Units with no L-bracket (Reznor): Bolt down though top with 3/8" x

34" bolts with bonding washer using holes closest to center of H-bracket.
. Screw %" x 1-%" flanged bolt %2 way in or until you can still hook it upper bracket.
. Carefully lift and hook flange bolt into slot in upper bracket.
. Tighten bolt with %" box-end or ratcheted-end wrench
. Turn clockwise. DO NOT LOOSEN BOLT. HEATER MAY FALL.
. After tightening and rotating unit to the desired angle, use safety/support straps for additional

support.
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Hardware included:

4- 3/8" x 34" bolts
4- 3/8" nuts

8- 7/16" bonded washer Upper Bracket mount ceiling
2- 3/8" x 2-%%" lag bolts

1- %" x 1-%4" flange bolt for hanger

2- Safety/support strap

H- bracket mounted on unit H- bracket mounted on unit
Reznor Modine

Adapts to units
up to 21" wide

‘ Patent : 5/20/16
Reznor unit mounted to ceiling Modine unit mounted to ceiling



